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Statement of Compliance

TRACO ELECTRONIC AG
Manufacturer

Sihlbruggstrasse 111 CH-6340 Baar Switzerland
Brand(Trade) Name

TRACO POWER

Product (Equipment) Name | DC/DC converter
Model Name TEQ 40-7212WIR
Serial Model Name See table in page 3 for all models

Measurement Procedures and Standards Used:
Railway:
EN 50155:2017
EN 50121-3-2:2016+A1:2019
EN 60068-2-1:2007
EN 60068-2-2:2007
EN 60068-2-30:2005
EN 61373:2010

The measurement results in this report were performed at Bay Area Compliance Laboratories Corp
(New Taipei Laboratory).

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
The determination of the test results does not require consideration of the uncertainty of the

measurement, unless the assessment is required by customer agreement, regulation or standard

document specification.

Report Issued Date:_ 2022-01-XXX28

Project Engineer:__Ivan Reviewed By: _ Gimmy Tsai
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Bay Area Compliance Laboratories Corp.(New Taipei Laboratory)
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Model List Table
Input Range Qutput Input Range | Output Voltage
Model Number Voltage Model Number
VDC VDC VDC
VDC

TEQ 40-2411WIR | 9.5~36 5 TEQ 20-2411WIR 9 ~36 5
TEQ 40-2412WIR | 9.5~36 12 TEQ 20-2412WIR 9~36 12
TEQ 40-2413WIR | 9.5~36 15 TEQ 20-2413WIR 9 ~36 15
TEQ 40-2415WIR | 9.5~36 24 TEQ 20-2415WIR 9~36 24
TEQ 40-2422WIR | 9.5~36 +12 TEQ 20-2422WIR 9~36 +12
TEQ 40-2423WIR | 9.5~36 +15 TEQ 20-2423WIR 9 ~36 +15
TEQ 40-2425WIR | 9.5~36 +24 TEQ 20-4811WIR | 18 ~75 5
TEQ 40-4811WIR 18 ~75 5 TEQ 20-4812WIR | 18 ~75 12
TEQ 40-4812WIR 18 ~75 12 TEQ 20-4813WIR | 18 ~75 15
TEQ 40-4813WIR 18 ~75 15 TEQ 20-4815WIR | 18 ~75 24
TEQ 40-4815WIR 18 ~75 24 TEQ 20-4822WIR | 18 ~75 +12
TEQ 40-4822WIR 18 ~75 +12 TEQ 20-4823WIR | 18 ~75 *+15
TEQ 40-4823WIR 18 ~75 +15 TEQ 20-7211WIR | 43 ~ 160 5
TEQ 40-4825WIR 18 ~75 +24 TEQ 20-7212WIR| 43 ~ 160 12
TEQ 40-7211WIR | 43 ~ 160 5 TEQ 20-7213WIR | 43 ~ 160 15
TEQ 40-7212WIR| 43 ~ 160 12 TEQ 20-7215WIR | 43 ~ 160 24
TEQ 40-7213WIR | 43 ~ 160 15 TEQ 20-7222WIR | 43 ~ 160 +12
TEQ 40-7215WIR | 43 ~ 160 24 TEQ 20-7223WIR | 43 ~ 160 +15
TEQ 40-7222WIR | 43 ~ 160 +12
TEQ 40-7223WIR | 43 ~ 160 *15
TEQ 40-7225WIR | 43 ~ 160 +24

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Revision History

.. L. Author/
Revision Report Number Issue Date Description .
Revised by
0.0 RXZ211206001EMO1 2022-01-XXX | Original Report Eva Kao
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No.: RXZ211206001EMO1

1. GENERAL INFORMATION

1.1 General Statements

] TRACO ELECTRONIC AG
Applicant
Sihlbruggstrasse 111 CH-6340 Baar Switzerland
TRACO ELECTRONIC AG
Manufacturer
Sihlbruggstrasse 111 CH-6340 Baar Switzerland
Brand(Trade) Name ;(RDVAVCEOH
TRACO POWER
Product (Equipment) DC/DC converter
Model Name TEQ 40-7212WIR
Serial Model Name See page 3 model list
The major electrical and mechanical constructions of series
Model Discrepanc models are identical to the basic model, except different Market
¢l Lscrepancy segmentation. The model, TEQ 40-7212WIR is the testing
sample, and the final test data are shown on this test report.
Highest Operating Frequency | Less than 108MHz
Received Date Dec. 15, 2021
Date of Test Dec. 15, 2021~Jan. 27, 2022

1.2 Operation Condition of EUT

Power Operation

(Voltage Range)

[ ] AC230V/50Hz
[ ] Adapter
Brand Name:
Model:
I/P:
O/P:
[ ] By AC Power Core

X DC 110V
[] Battery
X DC Power Supply
[ ] External from USB Cable
[ ] External DC Adapter

[] Host System via Sever power

[ ] PoE

*All measurement and test data in this report was gathered from production sample serial number:

RXZ211206001-01 (Assigned by BACL, New Taipei Laboratory).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Objective
This report is prepared on behalf of TRACO ELECTRONIC AG in accordance with EN 50155,

Railway applications - Rolling stock - Electronic equipment.

1.3 Test Methodology
All measurements contained in this report were conducted in accordance with EN 50155: Railway

applications - Rolling stock - Electronic equipment

1.4 Test Facility
The Test site used by Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) and Bay Area

Compliance Laboratories Corp. (Linkou Laboratory) to collect test data is located on

70, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 22183, Taiwan, R.O.C.
68-3, lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 22183, Taiwan, R.O.C.
No.6, Wende 2Rd., Guishan Dist., Taoyuan City 33382, Taiwan (R.O.C.)

Bay Area Compliance Laboratories Corp. Lab is accredited to ISO 17025 by Taiwan Accreditation

Foundation.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 9 of 89
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No.: RXZ211206001EMO1

2. EUT TEST CONFIGURATION

2.1 Justification

The EUT was configured for testing according to EN 50155 Standard.

No special accessory, No modification was made to the EUT and No special equipment used during

testing.

2.2 Test Mode

Pretest Mode Model Description
Mode 1 TEQ 40-7212WIR Normal Operation(Full load)
Mode 2 TEQ 20-7212WIR Normal Operation(Full load)
Conducted Test
Final Test Mode Model Description
Mode 1 TEQ 40-7212WIR Normal Operation(Full load)
Mode 2 TEQ 20-7212WIR Normal Operation(Full load)
Radiated Test
Final Test Mode Model Description
Mode 1 TEQ 40-7212WIR Normal Operation(Full load)
Mode 2 TEQ 20-7212WIR Normal Operation(Full load)
EMS Test
Final Test Mode Model Description
Mode 1 TEQ 40-7212WIR Normal Operation(Full load)

2.3 Description of operation:

Input from DC supply source and adjusted setting with110Vdc, and output terminal full loading with
dip cement resistor.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 10 of 89
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No.: RXZ211206001EMO1

2.4 Local Support Equipment List and Details

No. Description Manufacturer L BSMI FCCID S/N
Number
DC Power
A KIKUSUI PWR400M N/A N/A SJ002716
Supply
B Meter YFE YF-370A N/A N/A 151221292
2.5 External I/O Cabling List and Details
No. Description Shielded Type Ferrite Core Length
1 Power Cable Non-Shielded N/A 0.8m
2 Meter cable Non-Shielded N/A 1.4m

2.6 Block Diagram of Test Setup

()

DC power supply
A)

EUT

EUT Load

(2)

®)

Meter

1. EUT Power input link DC power supply output

2. Turn on EUT and power equipment.

3. Insert Load and meter

4. Start test

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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3. PERFORMANCE CRITERIA

The electronic equipment performance requirements (e.g. functional, electrical, mechanical,
appearance, interfaces) shall be defined.

The standard specifies a set of default performance classes of requirements; different classes may be
requested at tender stage.

3.1 Performance Criteria for EN 50155

Performance criterion A

The apparatus shall continue to operate as intended during and after the test/event. No degradation of
performance or loss of function is allowed.

Changes of actual operating state or stored data are not allowed.

If agreed between the involved parties, the normal performance level (all functions are working as
specified) can be replaced by a minimum performance level.

Performance Criterion B

The apparatus shall continue to operate as intended after the test/event.

During the test/event, degradation of performance is however allowed.

Changes of actual operating state or stored data are not allowed.

Performance Criterion C

During the test/event temporary loss of function is allowed.

The equipment could:

Automatically restart. The normal performance shall be obtained within a maximum defined time.
After this time the equipment shall retain the previous operating state and shall work as intended. The
loss of significant data is not allowed; or

Manually restart or process controlled restart. In this case this shall be agreed between user and
supplier and/or clearly defined in the user manual. In this case the user manual shall be available to
the user at the tender stage.

NOTE Significant stored data are application dependent and stated into the Performance

specifications.

3.2 Performance Criteria for EN 50121-3-2

Performance criterion A

The apparatus shall continue to operate as intended during and after the test. No degradation of
performance or loss of function is allowed below a performance level specified by the manufacturer,
when the apparatus is used as intended. The performance level may be replaced by a permissible loss
of performance. If the minimum performance level or the permissible performance loss is not specified
by the manufacturer, either of these may be derived from the product description and documentation,

and from what the user may reasonably expect from the apparatus if used as intended.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Performance Criterion B

The apparatus shall continue to operate as intended after the test. No degradation of performance or
loss of function is allowed below a performance level specified by the manufacturer, when the
apparatus is used as intended. The performance level may be replaced by a permissible loss of
performance. During the test, degradation of performance is however allowed. No change of actual
operating state or stored data are allowed. If the minimum performance level or the permissible
performance loss is not specified by the manufacturer, either of these may be derived from the product
description and documentation, and from what the user may reasonably expect from the apparatus if
used as intended.

Performance Criterion C

Temporary loss of function is allowed, provided the function is self-recoverable or can be restored by

the operation of the controls.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 13 of 89
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4. SUMMARY OF TEST RESULTS

Rules Description of Test Results Test Lab.
EN 50155813.4.1 Visual inspection Compliant BACL
EN 50155813.4.2 Performance test Compliant BACL
EN 50155§13.4.3 Power supply test Compliant BACL
EN 50155813.4.9 Insulation test Compliant BACL
EN 50155813.4.4 Low temperature start-up test Compliant BACL
EN 50155813.4.5 Dry heat test Compliant BACL
EN 50155813.4.7 Cyclic damp heat test (see NOTE 2) Compliant BACL
EN 50155813.4.8 EMC test Compliant BACL
EN 50155813.4.11 Vibration and shock test Compliant BACL

BACL=Bay Area Compliance Labs Corp.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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5. EN 50155 Visual inspection

5.1 Test Requirement

The visual inspection shall be carried out to ensure that the equipment construction meets its specified
requirements.

The performance test verifies the functional requirements of the Electronic Equipment. The
performance test is carried out according to the Performance test specification and Performance test

procedure written by the supplier either for type test or for routine test.

5.2 Test Procedure
Test Procedures were referred to EN 50155 sub-clause 13.4.1 and 13.4.2

5.3 EUT photo

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 15 of 89
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5.4 Test Result

Before Test check After Test check -
es
Test Item damage or damage or . Test Result
. . . . engineer
deterioration deterioration
Visual inspection No deviation No deviation Jack W. Pass
Performance test No deviation No deviation Jack W. Pass
Power supply test No deviation No deviation Jack W. Pass
Insulation test No deviation No deviation Jack W. Pass
Low temperature o o Jack W.
No deviation No deviation Pass
start-up test
Dry heat test No deviation No deviation Jack W. Pass
Cyclic damp heat o o Jack W.
No deviation No deviation Pass
test
EMC test No deviation No deviation Ivan H. Pass
Vibration and o o Jack W.
No deviation No deviation Pass

shock test

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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6. EN 50155 Performance test

6.1 Test Requirement
The performance test verifies the functional requirements of the Electronic Equipment, see 4.1. The

performance test is carried out according to the Performance test specification and Performance test
procedure written by the supplier either for type test or for routine test.

The performance test shall be carried out at the ambient temperature.

The performance test shall consist of a comprehensive series of measurements of the characteristics of
the equipment to check that its performance is in accordance with the functional requirements of the
particular equipment concerned, including any special requirements of its individual specification, and

general requirements of this standard.

6.2 Test Procedure
Reference to EN 50155 clause 13.4.2

6.3 EUT Performance description

Operating temperature classes

Class Equipment operating temperature range (°C)
O OTl1 —25 to +55
O OT2 —40 to +55
O OT3 -25to +70
OT4 —40 to +70
O OT5 25 to +85
O OT6 —40 to +85
Switch-on extended Operating temperature classes
Class Equipment operating temperature range (°C) Thermal test cycle
O STO No switch-on extended operating temperature Test cycle A
ST1 OTx +15°C Test cycle B
O ST2 OTx +15°C Test cycle C

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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6.4 Test Result

Before Test check After Test check -
es
Test Item damage or damage or . Test Result
. . . . engineer
deterioration deterioration
Visual inspection No deviation No deviation Jack W. Pass
Performance test No deviation No deviation Jack W. Pass
Power supply test No deviation No deviation Jack W. Pass
Insulation test No deviation No deviation Jack W. Pass
Low temperature o o Jack W.
No deviation No deviation Pass
start-up test
Dry heat test No deviation No deviation Jack W. Pass
Cyclic damp heat o o Jack W.
No deviation No deviation Pass
test
EMC test No deviation No deviation Ivan H. Pass
Vibration and o o Jack W.
No deviation No deviation Pass

shock test

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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7. EN 50155 Power Supply Test

7.1 Test Requirement

Continuous Voltage range

Performance
Nominal voltage Un Limits L.
criterion
Minimum continuous voltage 0.7 Un A
Maximum continuous voltage 1.25 Un A
Temporary DC power supply fluctuation
. . .. Performance
Nominal voltage Un Times Cycle Limits L.
criterion
Minimum continuous voltage 0.1s 10 0.6 Un A
Maximum continuous voltage 0.1s 10 1.4 Un A
Minimum continuous voltage 1s 10 1.25 Un B
Maximum continuous voltage 1s 10 1.4 Un B

Interruption voltage supply classes

Class Requirements
S| In case of voltage interruption, no performance criterion is requested but the equipment
shall continue to operate as specified after the voltage interruption.
$ In case of voltage interruption up to 10 ms the equipment shall behave according to
performance criterion A.
$3 In case of voltage interruption up to 20 ms the equipment shall behave according to
performance criterion A.
Supply change-over
Class Requirements
Cl At 0.6 Un duration 100 ms (without interruptions). Performance criterion A
C2 During a supply break of 30 ms starting at Un. Performance criterion B

7.2 Test Procedure
Reference to EN 50155 clause 14.4.3
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7.3 Test Result

Power supply test
Project No. RXZ211206001 Temperature 21.6
TRACO . .o
Customer ELECTRONIC AG Relative Humidity 51
EUT Name DC/DC Converter ATM Pressure 99.3kpa
Model/Type |TEQ 40-7212WIR Test Voltage 110 Vdc
Test Mode -- Test engineer Jack
Variations of Voltage Test Test
Level Voltage . Comments
supply Time Result
Minimum voltage 0.7 Un 77 Vdc 10 min Pass
Nominal voltage Un 110 Vdc 10 min Pass
Maximum voltage 1.25 Un 137.5 Vdc 10 min Pass
Test Test
Voltage fluctuations Level Voltage Comments
Time Result
High voltage 1.4 Un 154 Vdc 0.1s Pass
Low voltage 0.6 Un 66 Vdc 0.1s Pass
High voltage 1.4 Un 154 Vdc 1s Pass
Interruptions of voltage Test Test
Level Voltage Comments
supply Time Result
Class S1: Voltage interruptions Un 110 Vdc Os Pass
Class S2: Voltage interruptions 0 Un 0 Vdc 10 ms Pass
Class S3: Voltage interruptions 0 Un 0Vdc 20 ms Pass
Test Test
Supply change over Level Voltage Comments
Time Result
Class C1: 60% residual voltage | 0.6 Un 66 Vdc 100 ms Pass
Class C2: 0% residual voltage 0 Un 0 Vdc 30 ms Pass

Remark for power supply test, we take the 110V model for reprehensive the full model, and the
S3/C2 PASS the test, but in the series of model with 24Vin and 48Vin the test level, unit with the

S3/C2 should modify with the component see description as below model reference:

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Recommended external components for Interruptions of voltage supply Class S3

-~

Power tﬁ T~

D
>

~

DC/DC Converter

/ ~c
Source < Clos S3
e
o %
Model Reference D1 Cin
TEQ 20 - 24Vin 200V /3A 1330uF
TEQ 20 - 48Vin 200V /3A 330uF
Model Reference D1 Cin
TEQ 40 - 24Vin 80V /5A 2670pF
TEQ 40 - 48Vin 120V / 5A 660uF
Recommended external components for supply change-over Class C2
e ™
% Open
Power Source ——- 1 DC/DC Converter
T ~C 2
- J
Model Reference Cin
TEQ 20 - 24Vin 2680uF
TEQ 20 - 48Vin 660uF
Model Reference Cin
TEQ 40 - 24Vin 5500pF
TEQ 40 - 48Vin 1330uF
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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8. EN 50155 Insulation test

8.1 Test Requirement

Test voltages of insulation test

Nominal battery voltage and/or I/O voltage Test times Test voltage
All ports 60 S 500 V DC
Test voltages of voltage withstand test
. Test
Nominal battery voltage and/or I/O voltage . Test voltage
times
<72V DCor50V AC rms 60 S 500 V ACor 750 V DC
72 VDC<VDC< 125V DC or from 50 to 90 V AC rms 60 S 1000 V AC or 1500 V DC
125 VDC <V DC <315V DC or from 90 to 225 V AC rms 60 S 1500 V AC or 2200 V DC

8.2 Test Performance criterion

Insulation measurement test:

The minimum value of the insulation resistance after the withstand test shall be higher than
20 MQ. The equipment shall work as intended and within its specified limits after the
insulation test.

Voltage withstand test:

Neither disruptive discharge nor flashover shall occur. After the withstand test, the

equipment shall work as intended and within its specified limits.

8.3 Test Procedure
Reference to EN 50155 clause 13.4.9
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8.4 Test Result
Insulation test

Project No. RXZ7211206001 Temperature 22degree C
Customer TRACO ELECTRONIC AG | Relative Humidity 63%
EUT Name DC/DC Converter ATM Pressure -

Model/Type TEQ 40-7212WIR Test Voltage 110 Vdc
Test Mode -- Test engineer Jack

Insulation Test Requirement:

1. Insulation Test Requirement:

Insulation
before after Test
measurement Level Test Time Comments
e withstand | withstand | Result
es

Primary side to .
] 500 Vdc 1 min >10GQ >10GQ Pass -
secondary side

After 1500Vdc
500 Vdc 1 min >10GQ >10GQ Pass | voltage

withstand test

Primary side to

secondary side

The insulation resistance test shall be carried out at 500 Vdc and the values recorded.
The test shall then be repeated after the voltage withstand test.

There shall be no fundamental deterioration from the initial measurement.

2. Voltage Withstand test:

Voltage . Test
. Level Test Time Leakage current Comments
Withstand test Result
Primary side to .
. 2200 Vdc 1 min 0 mA Pass No flashover
secondary side
Primary side to .
. 1500 Vdc 1 min 0 mA Pass No flashover
secondary side
Primary side to . No flashover
. 3000 Vdc 1 min 0 mA Pass
secondary side Note 1

500Vac or 750Vdc for nominal battery voltages below 72 Vdc (or 50 Vac).

1000Vac or 1500Vdc for nominal battery voltage from 72Vdc up to 125Vdec, (or from 50 to 90
Vac), and

1500Vac or 2200Vdc for nominal battery voltage above 125Vdc and up to 315Vdc, (or from 90 to
225 Vac).

Neither disruptive discharge nor flashover shall occur

Note 1: According to applicant request, voltage withstand test ,test additional voltage.
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Insulation test

Project No. RXZ211206001 Temperature 22degree C
Customer TRACO ELECTRONIC AG Relative Humidity 63%
EUT Name DC/DC Converter ATM Pressure -
Model/Type TEQ 20-7212WIR Test Voltage 110 Vdc
Test Mode - Test engineer Jack
1. Voltage Withstand test:
Voltage . Test
Level Test Time Leakage current Comments
Withstand test Result
Primary side to .
2250Vdc 1 min 0 mA Pass No flashover.

secondary side

Neither disruptive discharge nor flashover shall occur

Note: According to applicant request, voltage withstand test ,test additional voltage.
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9. EN 50155 Low temperature start-up test

9.1 Test Requirement

Low temperature start-up test

Temperature
F 9
+25°C . <
1°C / min | ~
N"'\-\.
T,
Stabilisation time
Trest .
time
ON OFF ON OFF ON
& Yy
Continuous
Performance ) . Operational Operational
test I:I Equipment switched ON checks check

I:I Equipment switched OFF

Figure 12 — Low temperature start-up test

9.2 Test Performance criterion
During and after the test, the equipment shall work as intended and within its specified limits

(performance criterion A).

9.3 Test Procedure

This test is carried out in accordance with EN 60068-2-2 (test Be), using natural ventilation.
Equipment shall be tested according to its operating temperature class; low operating temperature
(TTEST) shall be taken from EN 50155 Table 1 of this standard.

Equipment is placed, without any voltage applied, in a test chamber.

The equipment shall be first conditioned by leaving it, after thermal stabilization of the chamber, for a
sufficient period of time in which to achieve thermal stabilization. In any case, the stabilization time
period shall not be less than 2 h.

At the end of this period the equipment shall be switched on and a performance test shall be carried
out, keeping the equipment at the low temperature.

After recovery, this operational check shall be repeated at normal room temperature.
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9.4 Test Result

Low temperature start-up test Record 13.4.4

Document Name: 13.4.4 (Low temperature start-up test)
Test Time: 01/11/2022
Y Axis:Temperature(°C)

X Axis:Hours

Date: 2022/01/11 Temperature:22°C Engineer Jack

EUT Model/Type: Humidity:68% Standard: EN 50155
TEQ 40-7212WIR

Voltage/Frequence:110Vdc

Visual inspection requirement:

The visual inspection shall be carried out to ensure that the equipment is of sound construction
and, so far as can be ascertained, meets its specified requirements.
A visual inspection shall also be carried out after a type test has been performed to check whether

any damage or deterioration has occurred resulting from the tests.

Inspection item Result
EUT external OK
EUT function OK
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10. EN 50155 Dry heat thermal test-

10.1 Test Requirement
Dry heat thermal test — Cycle A
Temperature
Trest b
1=Cimin
Stabilization 6h i
+95°C | time : |
| 21h i
i Time| .
[ i "
| ON OFF ON OFF ‘ ON
N N P f
Performance test Continuous Performance test
Operational checks
I:I Equipment switched ON
|:| Equipment switched OFF
Figure 13 — Dry heat thermal test — Cycle A
Dry heat thermal test — Cycle B
Temperature
* 1=Cimin
TTEE-T+1'5|’C S \
Trest
rcmin | 1°Cimin
\ |
)
r Stabilization G6h
+25°C | : time .
l ; =1h |
i | | Time
[ | | "
| ON OFF ON ‘ | ON OFF ON |
+ k. e - M_V_J T
Performance test Continuous Continuous Performance test

Operational checks Operational checks

I:l Equipment switched ON
I:I Equipment switched OFF

Figure 14 — Dry heat thermal test — Cycle B

10.2 Test Performance criterion
During and after the test, the equipment shall work as intended and within its specified limits

(performance criterion A).
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10.3 Test Procedure

The switched off equipment is placed in a chamber where the temperature is progressively raised to
the maximum operating temperature (TTEST) (see Figure 13). Once the temperature of the whole
equipment (internal and external) has stabilized, in any case the stabilization time shall not be less
than 2 h, then the equipment is switched on and left for a time period of 6 h with continuous
operational checks carried out at the maximum operating temperature (TTEST). The equipment is then
allowed to cool to ambient temperature and a further performance test is carried out after the

stabilization time.

The switched off equipment is placed in a chamber where the temperature is progressively raised to
the maximum operating temperature (TTEST) (see Figure 14). Once the temperature of the whole
equipment (internal and exte